Parts list 580
Serial numbers: 19000 and up (115V)
21000 and up (230V)

REF |caTALO REF |caTALO
No |G No Description No |G No Description
1 67416|UPPER GUARD 69 74852|D3.5 EXT TOOTH WASHER
2 67116 M5x60MM PAN HD SCREW 70 67576/ JUMPER WIRE
3 67356|SPACER 71 74847 |#6x6.8MM PAN HD SCREW
4 67366 |FLANGE 72 75387 | TERMINAL BLOCK
5 67476 OUTER SPACER 74 67246|RING RETAINING
6 67266 | ABRASIVE WHEEL 75 67556 |PIN
7 67376|FLANGE 76 67396|VISE JAW
8 74832|D10 FLAT WASHER 77 67166|D16.5 FLAT WASHER
9 67196|D10 LOCK WASHER 78 67246|RING RETAINING
10 67006 M10x25MM HEX HD SCREW 79 75732|D8 FLAT WASHER
11 67146|M6 HEX LOCK NUT 80 67256 |E-RING
12 67606 |FIBER WASHER 81 67016 M8x30MM HEX HD SCREW
13 67436|LOWER GUARD 82 75302|M8 HEX NUT
14 67606 |FIBER WASHER 83 67286|BLOCK
15 67516/ SHOULDER BOLT 84 67006|M10x25MM HEX HD SCREW
18 67046 M5x12MM PAN HD SCREW 85 67196|D10 LOCK WASHER
19 67226|D5 LOCK WASHER 86 67156|D10 FLAT WASHER
20 74937 |END COVER 87 67406 |PLATE
21 67046|M5x12MM PAN HD SCREW 88 67086|M8x15MM HEX SOC HD SCREW
22 67526|SPRING 89 67056 M5x15MM PAN HD SCREW
23 67106|D4x16MM PAN HD SCREW 90 67226|D5 LOCK WASHER
24 74957 MOTOR HOUSING 91 67046|M5x12MM PAN HD SCREW
25 67316|PAD 92 67486|SHAFT
26 67456 |FIELD ASSY 115 93 67656/ COVER
26 67446|FIELD ASSY 230 94 67226|D5 LOCK WASHER
27 67136|M5x70MM HEX HD SCREW 95 75707 |M5 HEX NUT
28 75012 |BAFFLE 96 67216|D8 LOCK WASHER
29 75017 |BALL BEARING 97 75302|M8 HEX NUT
30 67336| ARMATURE 115 98 67426|BASE
30 67346 ARMATURE 230 99 67306 |PAD
31 75027 |BALL BEARING 100 67176|D6 FLAT WASHER
32 67536 PLUNGER 101 67206|D6 LOCK WASHER
33 74962 |RUBBER PIN 102 67066 |M6x25MM PAN HD SCREW
34 67296 GEAR HOUSING 103 67386 WRENCH
35 67266|JACK SHAFT ASSY 104 74877|M5 EXT TOOTH WASHER
40 67546|SPRING 109 74987 |JUMPER WIRE
41 67106|D4x16MM PAN HD SCREW 111 67636|PROTECTOR L.H.
42 74962 |RUBBER PIN 112 67646 PROTECTOR R.H.
43 74967 |BRUSH HOLDER 113 75442|LOCKING CABLE TIES
44 74972|BRUSH 114 75212|FIBER PLATE
45 74977|BRUSH CAP 115 75182|JUMPER WIRE
46 67076|1/4-20x5/8” PAN HD SCREW 116 67566 |SLEEVING
47 67236|1/4” LOCK WASHER 117 67276|WIRE NUT
48 67186|1/4” FLAT WASHER 118 75487 |HANDLE KNOB,PIVOT
49 67596 CHAIN HOOK 119 75492|PIVOT ARM
50 67496 POWER CORD 230 120 75162|VISE GRIP HOUSING
50 67506 POWER CORD 115 121 67676|PUSH ROD
51 67326/ CORD GUARD 122 67686 HANDLE KNOB,PUSH
52 74877|M5 EXT TOOTH WASHER 123 67026|7/16x1-3/4 SET SCREW
53 67046|M5x12MM PAN HD SCREW 124 75517 |#10x1/4 PAN HD SCR
55 67126|M5x27MM PAN HD SCREW 125 67666|COVER PLATE
56 67106|D4x16MM PAN HD SCREW 126 75507 |SPRING
58 67106|D4x16MM PAN HD SCREW 127 75502 |LOCKING RING
59 74912|CLAMP 128 75497|PIVOT PIN
60 75707 M5 HEX NUT 129 75767|SLEEVE
61 67096 M4x10MM PAN HD SCREW 130 75432|SLEEVING
62 74902 |SWITCH 131 75437|SLEEVING
63 67616 HANDLE L.H. 132 75402 |FILTER COVER
64 67626 HANDLE R.H. 133 67586 |FILTER
65 67016 M8x30MM HEX HD SCREW 134 68726 |FILTER BOX
66 67216|D8 LOCK WASHER 135 67046 M5X12MM PAN HD SCREW
67 75732|D8 FLAT WASHER 136 75532|LOCK BUTTON
68 75167 |CHAIN 137 75537 |SPRING

22/03/0110:31



) % PART NO.950208505112



